
CROSSTRAINER CX70

SPORTSTECHCrosstrainer CX70

Number in 
explosion 
drawing

Item number Description
Number in 
explosion 
drawing

Item number Description

SPORTSTECHEXPLOSION-DRAWING / SPAREPARTS-OVERVIEW
EXPLOSIONSZEICHNUNG / ERSATZTEILLISTE

54

28L 39L 61

30

60

34

49
4847

33

61
63

41

38

25434645

24L

24R

23

1

2
15
20

14
13

54
3

12
7

7
18

44

46

43

22L

42

22R

8R

10B
9

10A
16

11

52
35

54
55

56

64

51

36

61

26R

32R

53 37

5953

51

60

17

6

43

45

44

8L

19

10B

9
10A

16
11

61

36
64

5155

55
54

62
35

26L

32L

53

61
37

61

40L

48
58

57

51

52

65

29

68

68

31

65

28R
39R

61

57
58

54

59
43

51
60

27

67
66

48
52

51

40R

61

50

27

69

69

83

70

70

21

1 SP_CX70_01 Main Frame

2 SP_CX70_02 Magnetic wheel

3 SP_CX70_03 Belt pulley

4 SP_CX70_04 Belt 

5 SP_CX70_05 Axis

6 SP_CX70_06 Motor

7 SP_CX70_07 Bearing 6003DU

8 SP_CX70_08L Left chain cover

8 SP_CX70_08R Right chain cover

9 SP_CX70_09 Crank

10 SP_CX70_10A Foot ACTS the role of cover

10 SP_CX70_10B Foot ACTS the role of cover

11 SP_CX70_11 Crank plug

12 SP_CX70_12 Screw M8x15

13 SP_CX70_13 Spring washer D8

14 SP_CX70_14 Nut M8

15 SP_CX70_15 Nut M10

16 SP_CX70_16 Flange nut M10

17 SP_CX70_17 Washer 17x22x3

18 SP_CX70_18 Washer 17x22x2

19 SP_CX70_19 Jump ring D 17

20 SP_CX70_20 Flange nut M10

21 SP_CX70_21 Hind feet tube

22 SP_CX70_22L Left hind feet pipe sleeve

22 SP_CX70_22R Right hind feet pipe sleeve

23 SP_CX70_23 Front foot tube

24 SP_CX70_24L Left foot pipe sleeve

24 SP_CX70_24R Right foot pipe sleeve

25 SP_CX70_25 Upright frame

26 SP_CX70_26L Left pedal frame

26 SP_CX70_26R Right pedal frame

27 SP_CX70_27 Lower swing tube

28 SP_CX70_28L Left upper swing tube

28 SP_CX70_28R Right upper swing tube

29 SP_CX70_29 Handlebar

30 SP_CX70_30 Console

31 SP_CX70_31 Handrail axis

32 SP_CX70_32L Left pedal

32 SP_CX70_32R Right pedal

33 SP_CX70_33 Handlebar cover

34 SP_CX70_34 Handlebar cover

35 SP_CX70_35 Rear pedal frame cover

36 SP_CX70_36 Front pedal frame cover A

37 SP_CX70_37 Front pedal frame cover B

38 SP_CX70_38 Front cover

39 SP_CX70_39L Left swing tube cover A

39 SP_CX70_39R Right swing tube cover A

40 SP_CX70_40L Left swing tube cover B

40 SP_CX70_40R Right swing tube cover B

41 SP_CX70_41 Bottle holder

42 SP_CX70_42 Carriage screw M10x70

43 SP_CX70_43 Washer D10

44 SP_CX70_44 Cup nut M10

45 SP_CX70_45 Screw M10x15

46 SP_CX70_46 Spring washer M10

47 SP_CX70_47 Screw M8x15

48 SP_CX70_48 Spring washer D8

49 SP_CX70_49 Washer D8

50 SP_CX70_50 Carriage screw M6x40

51 SP_CX70_51 Washer D6

52 SP_CX70_52 Nut M6

53 SP_CX70_53 Screw M6x50

54 SP_CX70_54 Screw M8x18

55 SP_CX70_55 Washer D8

56 SP_CX70_56 Corrugated washer D16x23x0 2

57 SP_CX70_57 Washer

58 SP_CX70_58 Washer D8

59 SP_CX70_59 Screw D10x65

60 SP_CX70_60 Screw M6x15

61 SP_CX70_61 Screw M5x15

62 SP_CX70_62 Screw M5x6

63 SP_CX70_63 Big crosshead screw M5x15

64 SP_CX70_64 Knob M6

65 SP_CX70_65 Washer D19.5x38x0.5

66 SP_CX70_66 Console wire top

67 SP_CX70_67 Console wire down

68 SP_CX70_68 Power bushing 1

69 SP_CX70_69 Power bushing 2

70 SP_CX70_70 Power bushing 3

83 SP_CX70_83 Power bushing 4

Not in drawing SP_CX70_71 Sensor

Not in drawing SP_CX70_72 Pulssensor

Not in drawing SP_CX70_73 Swing tube cap

Not in drawing SP_CX70_74 Screw for console

Not in drawing SP_CX70_75 Screw for cover ST3x15

Not in drawing SP_CX70_76 Screw for cover ST4x15

Not in drawing SP_CX70_77 DC wire

Not in drawing SP_CX70_78 Adapter

Not in drawing SP_CX70_79 Corrugated washer D19x25x0.5

Not in drawing SP_CX70_80 Socket head wrench 5,5,6

Not in drawing SP_CX70_81 Cross wrench 13.14.17 19

Not in drawing SP_CX70_82 Wrench 10,13

Not in drawing SP_CX70_Carton Carton

Not in drawing SP_CX70_Manual Manual

Not in drawing SP_CX70_Screw set Screw and tool set


